HKIS

Body Kit TYPE-R

HXiREHEAZE / Instruction Manual

Body Kit TYPE-R Body Kit TYPE-R
Base Kit Full Kit
53004-AT028 53004-AT029
TOYOTA GR86 TOYOTA GR86




IX—Y U X /PARTS LIST

No Description QT Image No Description QT Image
) e 2 AN ) e 2 AN
Front Bumper
1 ] 1 2 | Front Floor Panel | 1
Spoiler
Front Bumper Front Bumper
3 Spoiler 1 4 Spoiler 1
Barge Panel LH Barge Panel RH
Accessory Kit
Front Spoiler
s| e 2| EHKSHE | [o], oo || Eys
282 FRAKRLAT—
B{FIFER—=
Front Fender Sub Front Fender Sub
7 1 8 1
LH RH
Front Fender Main ' Front Fender Main N\'\
9 1 = 10 1
LH RH
= =X\
Accessory Kit
Front Fender
1 | 1| FIF
OV k7oA —
BftITERXR—=R
Side Sill Side Sill
12 1 Eggzgzggggéé 1 L e;;§§§§%§35§
LH RH
Side Sill Side Sill
14 1 15 1
Barge Panel LH Barge Panel RH
Accessory Kit
Side Sill
16 Emblem 2 EH K SE 17 . 1| S/S
ok a1V
m{FFER—=
Rear Fender Rear Fender
18 1 19 1
LH RH
Rear Fender Duct Rear Fender Duct
20 1 = 21 1 )
LH = RH -
Accessory Kit
Rear Fender Rear Fender
22 1 ‘ 23 1| RIF
>

Fuel Lid

Jy72xo45—
Bt ER—=

53004-AT028/AT029_3-1.

01



Description

Description QT Image
No- 8% # Ne- 8% # ik
Rear Spoiler Rear Spoiler
24 1 25 1
LH RH
Accessory Kit
Rear Spoiler
26 | Rear Center Spoiler | 1 % 27 . 1
P Y7 RAL 5 — R/S
it EX—=
Accessory Kit
Instruction Manual Spare
28 1 29 R _ 1
mikEREAE T ERXR—= SPARE
(RR7)
53004-AT029 Full Kit M / Only Full Kit
No Description QT Image No Description QT Image
) E o 2K ) E3) % 2k
Front Bumper Front Bumper
F1 1 F2 1
Canard LH Canard RH
Tamper proof @.
Button Head Bolt Flange Nut (=
F3 : 10 % el O 10 </
WLEYLESH 220CFv b
RE R+ M5-20 M5
. . Flange Bolt
F5| Duck Tail Spoiler | 1 F6 e 2
TSR B
M6-15

53004-AT028/AT029_3-1. 01



Accessory Kit F/IS

Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] 2 IS #%E oK) - IS w%E oE] 2 IS w"%E
Tamper proof
Bolt Button Head Bolt Rubber Molding
. 8 M6-12 . 6 M5-15 N 2 6ﬁ L=250
AR b % WL YIE® TLE-L
Ra RL +
Flange Nut 2] Flange Nut 5] Gap Moldin
ange 8 @ M6 ange 6 @ M5 P 9 11 @ L=600
25v0Fy b I25v0Fy b ERE—IL
Button Head Bolt Screw Double-sided W=10
. . 6 M6-15 N 4 M4-16 Tape 2 ~
R oA b Ex a — L=50
mET—7
Clip Nut Clip
6 M6 2
o)y Try b ANl
Accessory Kit F/IF
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
m - IS & oK) 4 JIZIS w%E oK) 4 JIZIS &
Tamper proof
Bolt 4 M6-15 Button Head Bolt 2 M5-15 Screw 28 Ma-16
RIL b WC YIS EX
Ra R)L +
Flange Nut 2] Flange Nut 2] Rubber Moldin
rangeut | (PA) | e || Femenu o @A) |y || Rubver Moldng | (=2300
220oFv kb 250TFv b dJLE—I
Accessory Kit S/S
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] £ JiZIS %% oK) - IS w%E oK) £ JIZIS w%E
Tamper proof
Bolt 14 M6-15 Button Head Bolt 10 M5-15 Screw 2 Ma-16
RIL b WLE YIS EX
RE AL b
Flange Nut 2] Flange Nut ]
e 14 @é’ M6 e 10 @ M5
250TFv b 2500Fv b
Accessory Kit R/F
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] £ IS %% oE] £ JiZIS w%E oE] £ T Ik w%E
Bolt 4 M6-15 Rubber Molding 2 L=2000 Spring 3
Rk JLE—IL i RFY Y
Flange Nut 2] Receptacle Ejecting Cu
Cange 4 @é’ M6 P 3 jecing =up- 1 3
I2500F v bk De7a9)L hy7
Screw 20 MA16 Stud 3 Retainer 3 @
F 28y R YF—F— s

53004-AT028/AT029_3-1. 01




Accessory Kit R/S

Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] 2 IS #%E oK) - IS w%E oE] 2 IS w"%E
Tamper proof
Button Head Bolt 4 M5-20 Nut 4 M5 Rubber Molding 1 L=850
WLE YIS Fv bk JLE—L -
Ra RL +
Double-sided N
Washer Screw @ W=10
4 / M5 . 6 M4-25 Tape 1| N
w L=850
Tyy ER % mEmT—7 \J
Accessory Kit SPARE
Description QT Image Remarks Description QT Image Remarks Description QT Image Remarks
oE] £ JiZIS %% oE] £ IS & oE] 2 IS w"%E
Tamper proof
Button Head Bolt 2 M5-20 Screw 5 Ma-16 Receptacle 1 @
WLYLE®H EX JeTRIL
Ra RL +
Tamper proof
Button Head Bolt 2 M5-15 Bolt 2 M6-15 Stud 1
WEYLIE®H RIL b+ A8y F
Ra Rl +
Washer ) Bolt Spring
2 M5 . 2 M6-12 N 1
Ty RIL b % RATY2Y %
Flange Nut o] Button Head Bolt Ejecting Cu
e 2 ~«¢”’ M5 o 2 M6-15 Jecting =P 14
I2500F v bk Ra URIL b+ Hhy 7
Nut ) VIS Flange Nut 5 M6 Retainer 1 @
Fv b 750V b VT—7+— xS
Screw 5 M4-25 Clip Nut 2 M6
EX o)y Try b

53004-AT028/AT029_3-1. 01




Full Kit D&
Only Full Kit

Full Kit @&
Only Full Kit




HIK'S

hTr1sFvbd TYPE-R
HNikEHEAS

BT I TEMEZICKBEL TS, REFITEARMICD T BHEA I,

Emf RT4Fy k TYPE-R R—XF v RT4Fvy + TYPER JF%v b
R & BHEE S BHENES
a— K No. 53004—AT028 53004—AT029
A—H—-HEHFE(FIAZ GR86 3BA-ZN8

TUOURK [FA24

£ R 2021 £ 10 A~
s &

OBREFNEXIF 2022 F 9 ARAEFTHOINTY,
2022 F 9 ALIRICEFIN-EFAOESICONTIE. SELORFTEFTHEHEVEHLE (L,

HusimE  E03311-T25000-00 2022/9/5 4R Ver.3-1.01
(ZWFES. B8H) (%) TvF-4—-IX

FC®IC
O_DEIFHKS KT ¥ FTYPEERREZHEWLIFWWEEEHICHYNES TTWNET,
BT (FIEL T EMERICKEL. BTIHRTREAREICRESNTVINEEFYREICTHEALLLEZSL,
AELERFFEITSRNCBT BFA 20N,
OXREFFRERLHXEITITIT TV EE, BERNIE=ZEDERCIEZTERAICHLT 5=OITFo T ZELLNE
BEEZREHLTVES,
OLERIIIE=ZENAREGRUABEREFRFERALIZILICKYVRITLEZRICOVTIE, HHTE—UZOEEZZEVNME
FTOTHLMLHITTELESLY,
OAREFZHEALTCELILEEY. REIESLIUZTNICHETI2ER. /. BBEZFERATLICENTELRLILIZLD
BREIZDEFELTE, —UOHEFWNZLIMET,
OKRE G/ —TIIEFHEREICEEINTEYES ., / —TIILEHFHLUSCRMT=BEE. AEROMEE - HERUREM
[CDOVWTREEVW L RET,
QOLEEFNEEETHINE IHDIHERETH>TLIEELY,
OEBEMMNBHETH >IGE. BEBARICE >TRT A TEHIZEVWHAEL. AEIORMTHESELRIEELNHY F£9,
HOML®., BEEOEREZITOTLFEEL,
QOEHICIFHMAREZLSD2ENHY F9 . BT, BERICEFTIAEROREDLEZ LTI,
T - BEEBORG., 7 L—LIZIE—TELEREA,
OARHURIIHENIE L, ARRAINDFADNFEETIHENHYFETOTHLMLHITERLIIZE,
OAREFDIKIINBREED. RBRDOFELCERZT L LAHY FT,
OAREFFELCHIRT I LA HY FTTOTAREREARAEZNDBEZ R,
QO HABRPHMEBRARUVAED ZEXIEIHELORFEEETEHLEHLE LIS,
MEREHRET HEE. BRE - 3—FNo. - BEFEK - TO O UBKEEREICBEASZEL,

6 53004-AT028/AT029_3-1. 01




OARHMITHLIEN., MATICHROLIEREALFEL TR, BHTE—VEERZAVIRETOTHLALHITEILZEL,

O ELTHOHRRERAMBEEEFOETEIREHEZRFICEIYFNZEZTIEELHYET,

OELDEBRRVEERF, BIEMI 3 v TTH>TLEEL,

OKRBRDERE - BE(F, EFMBEMIKFTROFHRIENLETY,

OKRHRFEETHE. BR - RTAMINBETYT, MIOKRIE. BIKRBEDERICHNTLITIToTLIZE,

OARBRZELEET SR, FEUGLRTUNOEREIFEALGNTLES,

OAEN -V IR MUINDOEBRZEZFERLEAHICRELLETES, T, WEBEHFICOVTE., SHE-—UNEEFEZEVEEA,

O NHEREER, RXTCOHEFCHAERMEEN OCULLLLHEE, HGaOMELHELOERICLY, HERE
[ZR8 - EADNREET DBELHYEITDT, HoMLHITHEILEELY,

L IEDEE ABREELKBREOVVALLEDICTREOIEEEERTFLTIEEN,
ARETETRDLOILHEEFXFAL. PEHRRTEEEADEBKRLARILEZRLTVLET,

MNELE rrexupgnss. FUXEESER5TRESHHEE

o (PEEXGEREAGEERASERABEINDEAE (AR)
NFE sxmRoserstsnsss
GEAMHRE G, UBREPHRETHERSALMGAE (BRI, BERARUHED

5 H
= [

OEXR L I — ML HBEMBOWIBRUEE - KEZEMUET HBIT, ROZEEFHOTLESLY,
- NYTUDIA TR FDRE—ZFILEBMHN L THALEEZITOTLEEL,
- OARTEENTEERL, BRLGVESCaARIZERH>THLTLIEEL,

N =
MNIE
ORI NBFRARUVSREITIENIZITHENTLIEELY,
CRFERARUSELECEIZKY .. REDBEE@ENENIESFNAIHY EFT,
cRKEDOHEREEBLES BTN DY FT,
OAKRB (X FRP (B#RIE TSR F vy ) HIREEHET,
- EEBLAOEE, EERNMH S EER. R, TROEFNANAHYET,
O FHEEmOMIERIEX. HBHLEDARS D FTHELTLIEEL,
QA RDFEERTHROATYTITORRIZIZHTET HR LI LAy oFIEZZER L LETREFEOHEZITOTLIEELY,
QKR IEFHIIFEALEICIE LT, BEMAELTLIEELY,
QEERIZREAHTR - TRV EZFBRHALTLFEEL,

OFy FOBAMBEN—Y IR MIEBELTHY FI, BMATAICER, REOENCEEZHELTILESL,

@/ —TIN—YDRMTEHNALIEA —H—RTOBREEFEEZ L (HATHLIT>TLESL, BFEERENBFRICEN
BRIF. A—H—ITTITEACESEL,

OARBBOEFZNIEEIZToTLLEE, FELY, BV avIEEZLNTLEEN, FFRRCHEDRREICAE
YEF,

O/l b, Ty MEREY G TE THEICHAFTCEEIV, BEUEICHFTZTIE. RLFORCBAKELET.

O IHEED =, —BHHICINY / — A= VIFHBEXIEHRELLGEVESITRELTSEEWL, F, /—TIIL—Y
ZIA T ARE, MEZTRATAVE S ICENTEHRICEI—F T LTS,

7 53004-AT028/AT029_3-1. 01



REE4R
BEBICEZEDEN - VUEHCE, UTOFIEZSF>TLEELY,
C BEEERICETADORMTEITVD., EEBACRAFC I EEZERALTLESI L, NI - BEZORRK. U L—LAIZIE—1]

s CEEA
- RFYRNZTHAME s - BT - 7z —H—HEIFE) 2T7-oTLESL,

1) RERREZET VIR - ) aAVEANES>TVWAGHEELRHYEIDOT, Va0 FT -7 FOETHRITHR

EEIToTL &Y,

2) #EVY R (#240 ~ 400 F2E) HEFEAL. I XWMY ZSOREEEEICH T4 VI LTEMITEIT>TLEELY,

) BELYAUA T - 7R M OFETHE - ZEEFFToTLIESLY,

4) FS5A3— YT —H—NBEFTVET,

5) 754 <— - H 7z —H—0EB%, YR (#3200 ~FBE) THEY VT VI ETVLET,
FRAICEVR—IVERELTWRIEENHYET. FzvI L. RETHNEEELEZ LTS,
FERIIERTIBETIT > TLIEEL, EFlERT AT LR L0 CELGEYET,

- BRFOMDEM - BEIZDOVWTIEEA—H—RTOBIRRAZECHE>TLEEL,

OEHZITHAREZFLSD2ENHY FY, BfFF. BEAMEMARBORELEZE L TIESLY,
NI - BREDER., 7 L—LICE—TIECEREA,

N X
NFE
AET—7 - ILE—IILIZDNT

O TIFERIEAR DA FAHVY o4y TOELTILa—IL (IPA) TRIEEZToTLESW, RiEZR5L
WET—7hFANeT < BYET,

OB IFIETEE A,

ORFEREMN 20°CLLTOIERRICIIRBREAVETLES . ZOGEEEFMTHERZEOTEAL T
=y,

OKRBRDETITR 24 KL, HEZEZX. KIDBMDLLENKIITLTLEEL,

8 53004-AT028/AT029_3-1. 01



mfHFAE
1. /—<JL/S—YESLL

1) NyFUDOIAFREF (=) hbsyr—TILE—2F)L
#mMH LTS,

EHRICERZIT >TSS,

UTOIREEMAGRTRRLTOWETH, BWMEARLRKOBRICE>TVEIT DT,

2 7RV bAoF—Tz oA —FRALTCESN, (K1)

@) ZzvH—H—ZviazBSMLTLEEL, (B2)

NHARFRA— D78 T F—I2HH2TLNS |[E
%QGOUvjwﬁééﬂbsﬁaﬂﬁﬁ#ﬁé;ik

ITLTLEEL,

N Yy TDHREEN LTIV F—H—=y 2 sR |

YsHLTLESLY,
) A FRAA—FZEZTDESITEFIFTL S,

T

IOV kA oF—T 08—
o T

T Y4 FRA—F

T H—H—=vyia
i {2

@) axo58E&H8L. FybESLTHAS KE—22 TS

SUTERSLTLESL, (K3)
(Fvy FEBERALEY)

H4 Ka—>
LS UT

"

=3

53004-AT028/AT029_3-1. 01



2. vy b=V OESFIT

BEIN—YDEFIFIZDINT
@B /IR—YEUT IFIZIF L/ R—Y T LTI FIZH o TULVS Accessory Kit (ARJL k., EXR$E) #FEHALTLESLY,

OEN—YDEZELLEIE. TER MA-16) TEEL TS,

OFEAEHICIHL T, BEMEEL TS,

(1) MEHAS FAA—FFTEZEELTVWS TS TEINL, Y—ERR—LAN—ZRITFTIEEL, (H4)

TRRLR
[Side Sill RH] LEfAL ORICHMATELRNESRREFVITF—TETEELTESL,

EEAR : E3BEREMEY A FRAA—FZEHED BI&AM  RIEHMOREEMEI V4 —T—FIT&HLES

10 53004-AT028/AT029_3-1. 01



(3) [Side Sill RH] [CBAWTWANREMETHIEY A4 FXAH— KM 6.5 %% T&EFT, ¢ 3RZE 1 ERABRIFTLZEL, (H6)

(4) [Side Sill RH] =L b M6-15, 52 PF v F M6, EXM-16 ZFEAL TRFIF TS, (E6)
RIL bR LEICFA Oy SFl (LOCTITE243 F& &) #BHMLTLZELY,

IS52SF kM6
s

\

J; Side Sill RH

\l

& RIL + M6-15

BEIZHCTHEBOE R EBMER LT EEL

®) Y—ERR—LAN—%FH. T53T&RITRLTLE
éL\O

(6) [Front Fender Main RH] & [Front Fender Sub RH] MR,
SAVEEDLE, RILEN-15ETS50SF L M6 EfE
BALTEELTLLEZWL, (B7)

(7) [Front Fender Main RH] & [Front Fender Sub RH] =m
[CTLE—ILEFHMAFIFTLESL, (K8)
8%SHBLTHy FLTHERALTLEESLY,
BEATITRTICBEMTITEIRTZRRAE L T2 &Ly,

Front Fender Main RH/ﬁ

& KL~ M6-15

W Front Fender Sub RH

=7

V20 I LE—IL

=8

53004-AT028/AT029_3-1. 01



(8) #HfFI+7= [Front Fender Main RH] & [Front Fender Sub
RH] ZE@ICRFFIFLTLCESL, (H9)

(9 ®10%35Z(Z [Front Fender Main RH] & [Front
Fender Sub RH] MEfTIHIEZRHEL TS Z LY,
(®10)
MENVNR—ELMEZOD R I —EDEDESA
VICKRBERODEODESAUNES L ERRLTCES
LY,

—

&7 LLyks
RE Rk
N5-15

©
I50oF vk M

=9

ZRRAR

[Front Fender Main RH] & [Front Fender Sub RH] ZE X
THEHIZEET SHIIZ [Front Bumper Spoiler] &DEIEIZR
BHEVWHERT L EEBTIOHLET, (K1 1)

(10) [Front Fender Main RH] & [Front Fender Sub RH] IZFf
WTWARMEBETHEI T VA —, fMIEE/N/—[2¢ 3
DINE 14 ERRFAITTLESL,

(11) E=&g(< [Front Fender Main RH] & [Front Fender Sub
RH] ZEX M-16 TEE L TL &Ly,

(12) 8) TRMFIFIZERLEWLWLE Y1EDHKREZ ARIL + M5-15
ETSUTFY RN ERBOLTL X0,

BEREDLOHVLYIEHARZ URIL FTIHEL
7500y bEBLTEELTSEEL,

\7
Front Bumper Spoiler \_/In

53004-AT028/AT029_3-1. 01



(13) [Side Sill Barge Panel RH] ZEuftIFTL &Ly,
(®12)

AT FOERTZBERED-OHCYIEHRE VR R T
'S IS OO F Yy FZERLTEAELTLESLY,

ZRRAR

2OV U F—T A —ZEZBERATIEEE I OERE
THMITTLESW, T4 R LY FEIZEY RS VYDTH
NMEEINFEFTOT. EFEREBICEHLEEEMIZ/ToTL
kAW

Side Sill
Barge Panel RH

(18) [Front Bumper Spoiler] E@ITLE—)LemET—F | & o _.
ERAHTEED, (B18) ZATAE1 388U | weyts
ThHy FLTHEALTLEEL, RE VR b
BEAT(FRATICBET ITERMZRRABE L T2 &L, M5-15 =12
JLE—II
TLE—IL
el aET—7
zm <
mET—RYNERR
"
EXE

(15) [Front Bumper Spoiler] ICLW\CYIESHHRE UHRILEM-15&ETS52 2+ v M5 ZEHA LT [Front Bumper Spoiler

Barge Panel] ZEft+T <&y, (K1 4)
FEMLTLESLY,

WCYLEHHRE UARIL DR LEICIFA oy 2 H (LOCTITE243 A &)

BT OBRITZZEREDEOVNLCYIEDHRE VRV FTIFELCISUSF Y FERILTETELTLESLY,

TPERAR

[Front Bumper Spoiler] & [Front Bumper Spoiler Barge Panel] & DEEARICE B AIEEEE—IILEZELNLGESICHAY

LTREFFTCEEL, (F14)

Front Bumper Spoiler
Barge Panel

WCYiEs

KA AR
M5-15 =

Front Bumper Spoiler

Front Bumper Spoiler
Barge Panel

/

EREE—IL

Front Bumper Spoiler 14

53004-AT028/AT029_3-1. 01



(A6)7RIL b, Dy TEHNL, NoR—OFHIN—FEHL
TLESL, (B15)

AN RIL bk, 2UwTZESL, 2B 7T SH5 Y FER
HLTLESEWL, (B16)

18) 7Yy T7ESHL, TRLF—F7ITY—NR—OFFWIL
TLESYL, (B17)

(19) [Front Bumper Spoiler] Z70> b/ /S—IZE{FITT
(2L, (E18)

DEET—TOHNBERHEHZL LML T [Front
Bumper Spoiler] REIZTHL. YAX U F—TET
EELTL &Y,

2) 28y N NR—OEET— TR ITEREREL T
Cf2&0y,

3) [Front Bumper Spoiler] #2720 k/\/R—[ZHTH
L, BIREADMEZEREBLTLLESL,

TRRALR
HEFICF XAMDBOK S ISHEEET>TLEEL,

4) [Front Bumper Spoiler] 2% X*x 47— & THREA
FLTLEEL,

14

ININ—O T HiN—

rt.:;._Enrnlﬂm - " = ]

i S s’ ¥

IRILF—TFITY——0O7F

17

Front Bumper Spoiler

18

53004-AT028/AT029_3-1. 01




(20) [Front Bumper Spoiler] ICEHWNTWASEETZRAY F
INIS—IZ ) 6.5 DRE 8 FHAFBAIT T &Ly,
(®19)

QAR EM-12ET75 0D Fy EM6EFERAL T [Front
Bumper Spoiler] #7802 b\ R—[CEIELTLIESE
L. (M20)
AL DR LECEICIFR LDy S #F (LOCTITE243 B8 &)
FZBHLTLEEL,

Q) ET—TDREMETINGT K SIZH oY EFIAL,
[Front Bumper Spoiler] LU THALEEAT—T%
BT IF T IZE0Ly,

2D TRV F—=TITY—N—AF7ETDOLIITIAFITTL
él’\O

)22 ba7 I35y FETDKSICEFIFTLEEZLY,
25) N IR—ATFTHAHN—FTD LS [TEFFIFTTLEEL,

B2 1AREOY )y TEELBRFIFHENTLEEL,
(E21)

202207 )yTEHLTLESL, (B22)

Front Bumper Spoiler

® 250Fy bk M6
X 70 bNi—
\%Front Bumper Spoiler

&

RIL + N6-12

20

53004-AT028/AT029_3-1. 01



27 [Front Floor Panell 24 Yy T+ v 6 @ERFFFT
<f2En, (B23)

28) 7 )y THEERE VAR FN6-15Z2FERAL T [Front
Floor Panel] ZEft+TL &Ly, (K2 4)
RAEURIL DR LEICIZRR LBy &) (LOCTITE243 48

Front Floor Panel

O AN )

AN
5y Iy k

TR — IR — )

L8) FRHLTLEI, |23
FRAGR . IR
st 0 K3k Moo
AEH%{“;#“y I‘ﬁ'E7 IJ Vi 7073\7(&7§0)7R)b l“ M6_12s Front Floor Panel O %ﬁIEa I) “ 7’ (ﬁﬁﬁﬁ)
I5CFy b EFERALTAELTCESL, \ ’
0 U U 0
] ]
o O O O
A A
O O
|m24
(29) [Front Fender Sub RH] & [Front Bumper Spoiler] #E
AM-16 TEELTLEEL, (B25)
Front Fender Sub RH
EX M4-16

(30) [Front Fender Sub RH] [C#EIEEF v FZBERAL THIE
A RE—=2 0F NS TERIFIFTLREEL,
(H26)

@NHMEY A RE2—2 T F LS TITaRI 2 ERAFITFT
(S,

Front Bumper Spoiler

|25

FARE—>

SIS VT

53004-AT028/AT029_3-1. 01




Z)LF v b (53004-AT029) D H
R—Z %y b (53004-AT028) ERfHFMDIFAIL (35) SEATL L

(32) [Front Bumper Canard RH] K2 7 DEIE#S&(Z7 0O
U hNUR=IZEFIFLTLEEL, (B2 7)

(33) [Front Bumper Canard RH] IZRELNT W\ MuETTZAY
kX2 S—I12¢ 5.5 DIvZE S BRIBIT T &Ly,

BHWLYLEHREURILEIM-20ETS52DF v M6 %
fA LT [Front Bumper Canard RH] ZER{FI+ T fZ&
L (B28) WLYIESHAKRZ VAR FD4a LEBIZIZ4a
Cowvs#l (LOCTITE243 A& &) ZZE ML TS,

BT ORRITZERED-OHWVLCYILEDHDAREZ VAR AT
FE/STSD0Fy FEELTEAEL TS,

/
106mm

1

(= —

D s#BIFY T
\

=27

> KA
e S hLyLks
2500Fy kM Ra RIL bk
M5-20

Front Bumper Canard RH 28

(35) [Rear Center Spoiler] BEEICTLE—IILEMBET—TEMFHFTCEEL, (H29)

TNETNR29%2SRLTHY FLTHEAL TS,
BEATIFRTICRAMT T BIRTZERAE L T2 E Ly,

8mm |

272 I LE—IL

29

53004-AT028/AT029_3-1. 01



@) TFTNRUNR—FEELTWVWE Y Yy TERALTLEES
L, (M30)

(37) [Rear Center Spoiler] ZEufFi+T <&y, (B3 1)

1) mmET— 7 OFBEMKIHEEZ D LRIA L T [Rear Center
Spoiler] RAICHL., YRF VI T—TETEELT

(&L,

2) YZNNR—OmET— TR ITEREREL T
él"o

3 MEL Yy TEBHEALTY 7/AUN—IZEFIFTL
ZE,

4) MET—TOREEMETINITNES(TH > Y ERA
L. [Rear Center Spoiler] MEMELVESITIRL Y
THALHEET— T #MFITTLEELY,

@OMEY FNUNR—ZEELTLEY )y TEEILTL
s, (K3 2)

(39) (38) TH LI=#IES 'J v FT%{EA L T [Rear Spoiler RH]
FERFFTLES L, (K3 3)

(40) v F/R—YDE R M4-25 #{EH L T [Rear Spoiler RH]
WA TLESL, (K3 3)

o9)y7

WIES YT

& 31

32

A HES Yy T
Ex M4-25

A EEE

53004-AT028/AT029_3-1. 01



(41) [Rear Fender Duct RH] Z#EfF(+TL =&y, (K3 4)
WLELYIESHAREVRIL FORLEEICIEFRLDOY S A
(LOCTITE243 #H M) EEML T F2&LY,

AT DOBRTBERED-OHV L YIEHARE VAR T
FE<F Y FERILTEAELTLEEEL,

(42) [Rear Fender RH] [T LAE—ILZBEFIFTLESLY,
(XM35)
K35%8BLTHhy FLTHEALTLESLY,
BEATITRTICREMTITERTZARAE L T2 &Ly,

@5
T bW Rear Spoiler RH /
) WL YLES
Ty ¥ HE VBRI b
M5-20 |34

53004-AT028/AT029_3-1. 01



(43) [Side Sill RH] #i# R U LEI< [Rear Fender RH] Z&hEBTL &L, (K3 6)

(44) ¥ 3 6 ££%( [Rear Fender RH] ERfFITFIEZREL T &L, (K3 6)

B OORBAICXENE
WARERLTLCEEN ~—— ]

==

(o3

(5

D

=

Rear Fender RH )

DN
TLRASAVDIER
\_/

EHEADED

\ / =36

(45) [Rear Fender RH] IZBAWLNT WA NRMBETHME I T 04—,
FIE/NN—I2¢ 3DE I ERRAIT TS,
.ﬂﬁll ARJL + M6-15

(46) E=&f{IZ [Rear Fender RH] #EX M4-16 TEIE L TL £ & Rear Fender RH

==

(47) [Rear Fender RH] [Z [Rear Fender Duct RH] Z#Hft(+T
{22y, (W36, K37)

Rear Fender Duct RH
T 75 Fv kM6

=37

H@AADH

(48) [Rear Fender RH] [T € A2 H I 3EZERFFIFTFTL Sy, (K3 8)

A kwin—

]/ % =RE
Rear Fender RH

JE TR ILDR kysi—h [Rear Fender RH] @
BAFIFRIZE oM BD LSS LTLESLY,

38

53004-AT028/AT029_3-1. 01



HI@AaADH

(49) [Rear Fender Fuel Lid] I22 7 RAF+—3EmfTIFTL
&L, (B39)

BH@AaADH

(50) [Rear Fender Fuel Lid] ZEfFIFTL =S, (K4 0)
T7RFT—EIAFRRESAN—FT hFv] LEE
I2Ov YT 5FETHLAAEGASELTLEESLY,

B f

Rear Fender Fuel Lid F—g—

JT7—F—IFR32 Yy FOEITHEAHAD
FTHLANTLESLY,

| =39

Rear Fender Fuel Lid

a

L%y b (53004-AT029) DD
R—ZFwy | (53004-AT028) ERfHFDIBEIE (B]) [THATFEEL

G S0y FERET. FZ29 Uy FRYLRRLE
LTS EZEL, (H41)

21

53004-AT028/AT029_3-1. 01



G A=N—RAODBRBERECRK>TLI VI HA—=v
DaEBSLTLESL, (R4 2)

TRRLR
EFICFAAMDEOL S ITHEEET2>TESL,

FPRRLR

FSUUH—=y L 1DN—RREE RSV Yy FEE
FRICN—F REICF XA S [CHEEET> T
é L\O

BAR4 BDTERICTrSI VI H—=v 22 1.5 DR%E
2EMBAFTCE S, (H4 3)

=

120mm 120mm

62mm
—_—
FSvoHi—=vyia R

62mm

43

(54) [Duck Tail Spoiler] # bS5V H—= "y alZHFIT
TLEEEWL, (K4 4)

1) mET— T OREERFEEE 4 LA L T [Duck Tail
Spoiler] RAICHL., YRAFXF VI T—TETEELT
-1

2) FSUOHA—= v anmET— T ITEREBE
LTLESLY,

3) [Duck Tail Spoiler] # FS 29 H—=wialHT
ML, FIREADEZRAEBLTLIZILY,

4) 25K FM6-15%{F A L T [Duck Tail
Spoiler] Z{RAFIFLTLEEELY,

270 ARILEORLEHFICEFRLLELAY I A
(LOCTITE243 #&E &) #ZEH L T ZELN,

5 MET—7ORBMEINGENLSIZTHD - Y ERIN
L. BMEVKSICRLETAASEE T— 7T #86{t
ITTLEEELY,

6) 2T UURILEERIEDHLTLZEL,

GBS FZ O H—Z Y aFETDOLSICEZT )y FIZE
fFIFTLESLY,

(56) kS22 Uy FRYLNRIILERDE S ITERFFIFTLSE
é(“o

22

Duck Tail Spoiler

zzgﬁffffi:

:f§§§§§$$

\

J

&

&

FSYoH—=via \\\///

252Kk

M6-15

=44

53004-AT028/AT029_3-1. 01




O BT HREEHERL., FEOA2YELLOLHERELTEEL,

(58) H1FH T [Emblem] ZREfMFIFTL &L, (K4 5)
WRMABZR45IZTRLET,
BEATITERZERARE L TS,

EFKER

Emblem

45

BN NYTIDIAFTRIFEF (=) [T5—TILE—IFILER
FFTLEEL,

MNEE

OHET—T#RLEICEESE DO, AEUGKOIMM (T 24 BRI, KEZEZ. KIBMASLENEKSIC

LTLESL,
BT THROHER
IO RBEIDRES IO UK OESR
FESRIER B HEERIER B
N T IR—REDRENEE> TV . ERICE BT HEIXHZ LA
NYTYDIAFRFEFICTr—TILE—ZF)L TA R GREIZCEE TR LA,
AHEERICEAFFONTINSH. IVDVUEEIEL, RIL FABATLE N,
RILE - F vy MEOFEOENITE LA, ( BT ER D&t 1T HESE )
AT =B RA M DER G & Fi L TULVE LA,

ey - g8

BRBEIEER L TV OIS, BEZEET AAICEIBTEERRET > TIZEL,

ORELEBIRFAN—DERETT. BITREL TS,

Q@1 —H—IZaFNICRBESNTVSIERELUSNMIFMERFIKBEL TS,

OHEHDNBEIEFERCBS TIIMEIFICHUES . BFEMEBECEKBEL TSI,

OETH, BEF - ER - RBZFOELEAH--HEEICE, 21— —T a7 >THUL T,

OKRBREEOLNDIFIEL, BT ROA—FT—DI=OICHRGAEEEEL LS,

OARHUGEREN NIRRT, BFEMREBITERELTILESL,

OEEABEMTOREEITTIZEL,

OBFANK., RTAEERKRIZHESE, TV ADNFETOTLEEWN, P uF— (FRBEH. aoN\I U FEEFEFALTVS
M) OFERZEITTIEEN,

OFEHMICAIL b - F v MBICEAOAEINGONERERL TS,

O - EMFTABURMNHE - EM LGS, HELICEBET SN LTIESL,

OARHMEFBR. RRXTTOHEFTHAMRANOCLULELLGSEE, HAOHMELHEELOERICLY., HEREAICKIE,
EHNRESTHHEELHYFIDTHLOMALHITHEIFZEL,

23 53004-AT028/AT029_3-1. 01



S@

http://www.hks-power.co.jp/

RS Ty F 77— T2
T418-0192 #mEEET=HLIL7181

BMITIES - Sndl
Unauthorized reproduction is strictly prohibited.

24

53004-AT028/AT029_3-1. 01



HIK'S
Body Kit TYPE-R

Instruction Manual

NAME OF PRODUCT Body Kit TYPE-R Base Kit Body Kit TYPE-R Full Kit
PART NUMBER 53004-AT028 53004-AT029
APPLICATION TOYOTA GR86 3BA-ZN8

ENGINE FA24
YEAR 2022 -
REMARKS

Published in September, 2022 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E03311-T25090-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid
any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaran-
teed if this product was installed onto other inapplicable vehicles.

@ Check if your vehicle is applicable for this product.

@ If vehicle was repaired after being previously damaged in an accident, body dimensions may have slightly changed and
may cause difficulties when installing this product. Check the vehicle conditions before installation.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and painting to
check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

@ Occasional small, shallow scratches in the product surface are a result of the production process and will not affect product
finish after proper preparation and painting

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

25 53004-AT028/AT029_3-1. 01



@ HKS is not responsible for any accidents due to installation or use of this product.

@ Driving on a public road for modified vehicles may be a subject to regulations.

@ Installation and painting of this product should be carried out by a professional workshop.

@ Installation and painting of this product requires special tools and knowledge.

@ Installation of this product requires modification of vehicle body panels and product parts. Follow the provided installation
manual and perform it safely.

@ Do not use any parts that are not included in this product during the installation.

@ HKS is not responsible for any accidents, damage or defect occurred due to use of parts not included in the part list of this
product.

@ Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ This product contains items made of FRP. (FRP: Fiber Reinforced Plastics)
- Deformation, damage or discoloration may occur due to excessive force, impact or high heat applied.
@ Modified parts of the painted surface need to be painted to prevent corrosion.
@ Before securing the bolts after all the painting was done, apply the screw locking agent.
@ Reinforcement of the product may be required depending on the usage conditions.
@ Always wear the safety goggles and protective mask during your work.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

PAINTING PROCEDURE

During painting follow the below instructions to prevent the cracks or breaks.
- Temporary fit the kit parts before installation and painting to check. HKS is not responsible for any modified or painted
parts and doesn’t accept return.

- Prepare surface before painting. (clean and degrease, prime, paint etc.)
1) Using silicone remover or acetone to degrease the product surface from remaining wax or silicone.
2) Sand the surface, remove scratches by sandpaper (#240 to #400).
3) Degrease again by silicone remover or acetone and dry-wipe.
4) Prime.
5) After applying a primer, sand the surface again with sandpaper (#320 or higher)

- Check the pinholes on the surface and treat them if necessary.

- Dry at ambient temperatures. If forcibly drying, the temperature must be below 50°C/122°F.

- For other materials or tools, follow the instructions according to each manufacturer.

@ Each vehicle may have a variation in gap between body parts. Temporary fit the kit parts before installation and paint-
ing to check. HKS is not responsible for any modified or painted parts and doesn’t accept return.

26 53004-AT028/AT029_3-1. 01



/N\ CAUTION

Double-sided tape and rubber molding

@ Degrease the sticking part with white gas or isopropyl alcohol (IPA). If you do not degrease it properly, the
double-sided tape will come off easily.

@ It cannot be re-pasted.

@ Adhesive capacity decreases when the environmental temperature is as low as 20 °C or less. In that case,
warm the pasted part before use.

@ Please refrain from washing the car for 24 hours after installing this product so that it will not get wet.

INSTALLATION
1. REMOVAL OF FACTORY PARTS

(1) Disconnect the cable terminal from the negative (-) terminal of the vehicle’s battery.

The following procedure refers to the right side of the vehicle.
The same procedure is required for the left side as well.

(2) Remove the front inner fender. (Dia. 1)

o
'- = |
Front Inner Fender

(3) Remove the fender garnish. (Dia. 2)

1) Remove the clip from the part that overlaps the front \
fender of the side skirt so that the part can be moved.

2) Remove the clip to remove the fender garnish.

3) Renstall the side skirt as before.

Fender Garnish

__\_—Side Skirt

— 1\

/ Dia. 2

27 53004-AT028/AT029_3-1. 01



(4) Disconnect the connector and remove a nut to remove the
side turn signal lamp. (Dia. 3)
(The nut will be reused.)

Side Turn
Signal Lamp

N

Dia.3

2. INSTALLING THE KIT

Installation of Parts

@ For installing each part, use the Accessory Kit (bolts, screws) that is divided into small parts for each part.

@ Use "Screw M4-16" to the stepped part to install each part .

@ Reinforcement of the product may be required depending on the usage conditions.

(1) Remove plugs that secure the underside of the factory side skirt and open the service hole cover. (Dia. 4)

Service Hole Cover

28 53004-AT028/AT029_3-1. 01



(2) Apply [Side Sill RH] to the vehicle and temporarily install to get the position. (Dia. 5)

ADVICE:
Fix it with masking tape so that there is no gap between [Side Sill RH] and the vehicle.

Left-right direction: Align 3 protrusions with the factory Front-back direction: Align the protrusion at the rear end
side skirt. with the factory fender arch.
[Dia.5

(3) Make seven 6.5mm holes and one 3mm hole in the factory side skirt at the hole positions of [Side Sill RH]. (Dia. 6)

(4) Install [Side Sill RH] with M6-15 bolts, M6 flange nuts and M4-16 Screw. (Dia. 6)
Apply a screw locking agent (LOCTITE243 equivalent) to the threaded part of the bolts.

Screw M4-16 4

& Flange Nut M6

&
L Side Sill RH

\l

& Bolt M6-15

Use the attached screw if necessary.

(5) Close the service hole cover and reinstall plugs.

Front Fender Main RH/K
(6) Align the surfaces and lines of [Front Fender Main RH] \ F

lange Nut M6
and [Front Fender Sub RH], and combine them using
M6-15 bolts and M6 flange nuts. (Dia. 7)

Bolt M6-15

7 Front Fender Sub RH

Dia. 7

29 53004-AT028/AT029_3-1. 01



(7) Attach the rubber molding to the back of [Front Fender
Main RH] and [Front Fender Sub RH]. (Dia. 8)
Cut and use with reference to Dia. 8.
Degrease the place where the rubber molding is applied.

(8) Temporarily install the combined [Front Fender Main RH]
and [Front Fender Sub RH] to the vehicle. (Dia. 9)

(9) Adjust the mounting positions of [Front Fender Main RH]
and [Front Fender Sub RH] with reference to Dia. 10.
(Dia. 10)

Make sure that the position adjusting line of the product
should be aligned along with the position adjusting line of
the factory front bumper and the factory front fender.

"] Rubber Molding

Rubber Molding

OUTSIDE <:

Dia.8

Tamper Proof
Button Bolt
M5-15

Dia.9

30

53004-AT028/AT029_3-1. 01




ADVICE:

Confirm the fitting of the [Front Bumper Spoiler] is correct
before fixing the [Front Fender Main RH] and [Front Fender
Sub RH] to the vehicle. (Dia. 11)

(10) Make fourteen 3mm holes in the factory front fender and
front bumper at the hole positions of [Front Fender Main
RH] and [Front Fender Sub RH].

(11) Install [Front Fender Main RH] and [Front Fender Sub RH]
with M4-16 screws.

(12) Secure the tamper-proof button bolt M5-15 and flange nut
M5 used for temporary attachment in (8).

Fix them by tightening the flange nuts (NOT the tamper
proof button bolts) to protect the painting.

(13) Install [Side Sill Barge Panel RH]. (Dia. 12)

Fix them by tightening the flange nuts (NOT the tamper
proof button bolts) to protect the painting.

ADVICE:

Reinstall the factory front inner fender if necessary at this time.
The wide tread tire may contact the surroundings parts.

Modify depending on the conditions of your vehicle.

(14) Attach the rubber molding and double-sided tape to the
back of [Front Bumper Spoiler]. (Dia. 13)
Cut and use with reference to Dia. 13.

Front Bumper Spoiler

*/=

Dia.11

Tamper Proof

Degrease the place where the rubber molding and Button Bolt
double-sided tape is applied. M5-15 Dia.12
Rubber Molding
[/”227] Rubber Molding
[ Double-sided Tape
OUTSIDE <::I
Double-sided tape attaching position guide
"
[pia.13

31

53004-AT028/AT029_3-1. 01



(15) Install [Front Bumper Spoiler Barge Panel] to [Front Bumper Spoiler] with M5-15 tamper proof button bolts and M5 flange

nuts. (Dia. 14)

Apply a screw locking agent (LOCTITE243 equivalent) to the threaded part of the tamper proof button bolts.

Fix them by tightening the flange nuts (NOT the tamper proof button bolts) to protect the painting.

ADVICE:

If you are concerned about the gap between [Front Bumper Spoiler] and [Front Bumper Spoiler Barge Panel], cut the gap

molding to an appropriate length and attach it. (Dia. 14)

Front Bumper Spoiler
Barge Panel

Flange Nut

Tamper Proof
Button Bolt
M5-15

Front Bumper Spoiler

Front Bumper Spoiler
Barge Panel

/

Gap Molding

Front Bumper Spoiler Dia.14

(16) Remove bolts and clips to remove the bumper lower
cover. (Dia. 15)

(17) Remove bolts and clips to remove the front lower bracket.
(Dia. 16)

32

Bumper Lower Cover

i =

- bt .

: d , [ )
~ LR T
L e iy

53004-AT028/AT029_3-1. 01



(18) Remove the clips to remove the energy absorber lower.
(Dia. 17)

(19) Install [Front Bumper Spoiler] to the front bumper.
(Dia. 18)

1) Release the double-sided tape peel off the edge of
the paper a little, expose it to the outer surface of [Front
Bumper Spoiler], and fix it with masking tape.

2) Degrease the place where the double-sided tape is
applied.

3) Apply [Front Bumper Spoiler] to the front bumper and
adjust the front, back, left and right positions.

ADVICE:
Be careful not to scratch the vehicle.

4) Temporary install [Front Bumper Spoiler] with masking
tape.

(20) Make eight 6.5mm holes in the front bumper at the hole
position in [Front Bumper Spoiler]. (Dia. 19)

(21) Secure [Front Bumper Spoiler] to the front bumper with
suplied M6-12 bolts and M6 flange nuts. (Dia. 20)
Apply a screw locking agent (LOCTITE243 equivalent) to
the threaded part of the bolts.

(22) Release the double-sided tape gently peel off the paper
so that it does not break, and then attach the double-
sided tape while pressing [Front Bumper Spoiler] so that it
does not float.

(23) Reinstall the energy absorber lower.

(24) Reinstall the front lower bracket.

33

Energy Absorber Lower

Dia.17

\

Front Bumper Spoiler

Dia.18

Front Bumper Spoiler

& Flange Nut M6

& Front Bumper

\ Front Bumper Spoiler

|
é Bolt M6-12

Dia.20

53004-AT028/AT029_3-1. 01



(25) Reinstall the bumper lower cover.
Do not yet attach the clips marked with the circle shown in
Dia. 21. (Dia. 21)

(26) Remove the clip shown in Dia. 22. (Dia. 22)

(27) Install 6 clip nuts to [Front Floor Panel]. (Dia. 23)

(28) Install [Front Floor Panel] with the clips and suplied M6-15
button bolts. (Dia. 24)
Apply a screw locking agent (LOCTITE243 equivalent) to

Front Floor Panel

O O

AT
Clip Nut

Under Panel — )

the threaded part of the button bolts. |Dia.23
ADVICE:
If you do not install the factory front inner fender, 0 Buttlc?ndBoII.t M6-15
secure the A marked part with the suplied clips or A\ Suplie C!p
M6-12 bolts and M6 flange nuts from the accessory Front Floor Panel O Factory Clip (Reuse)
kit SPARE.
0 \ 50 0
O O
A A
[Dia.24

34

53004-AT028/AT029_3-1. 01




(29) Secure [Front Fender Sub RH] and [Front Bumper

Spoiler] with M4-16 screws. (Dia. 25)

(30) Install the factory side turn signal lamp to [Front Fender

Sub RH] with the factory nut. (Dia. 26)

(31) Reconnect the connector of the side turn signal lamp.

Front Bumper Spoiler

Front Fender Sub RH

[pia.25

Side Turn Signal Lamp

Full Kit (53004-AT029)

If you are installing the base kit (53004-AT028), proceed to (35).

(32) Attach [Front Bumper Canard RH] to the front bumper

with reference to Dia. 27. (Dia. 27)

(33) Make five 5.5mm holes in the front bumper at the hole
position in [Front Bumper Canard RH].

(34) Install [Front Bumper Canard RH] with M5-20 tamper

proof button bolts and M5 flange nuts. (Dia. 28)

Apply a screw locking agent (LOCTITE243 equivalent) to

the threaded part of the tamper proof button bolts.

> OUTSIDE

When installing, turn the flange nut instead of the tamper /

u =D

proof button bolt to secure the unit to protect the paint.

35

. Tamper Proof
Button Bolt
Flange Nut M5 M5-20
Front Bumper Canard RH Dia.28

53004-AT028/AT029_3-1. 01



(35) Attach the rubber molding and double-sided tape to the back of [Rear Center Spoiler]. (Dia. 29)
Cut and use with reference to Dia. 29.
Degrease the place where the rubber molding and double-sided tape is applied.

Rubber Molding

OUTSIDE <::I E

Double-sided tape attaching position guide

/7771 Rubber Molding
[ Double-sided Tape

S — Ve

Dia.29

(36) Remove the clips that secure the rear bumper. (Dia. 30)

(37) Install [Rear Center Spoiler]. (Dia. 31)

1) Release the double-sided tape peel off the edge of
the paper a little, expose it to the outer surface of [Rear
Center Spoiler], and fix it with masking tape.

2) Degrease the place where the double-sided tape is
applied.

3) Install [Rear Center Spoiler] to the factory rear bumper
with factory clips.

4) Release the double-sided tape gently peel off the
paper so that it does not break, and then attach
the double-sided tape while pressing [Rear Center Factory Clip
Spoiler] so that it does not float from the vehicle.

Dia.31

36 53004-AT028/AT029_3-1. 01



(38) Remove the clips that secure the rear bumper. (Dia. 32)

Dia.32

(39) Install [Rear Spoiler RH] to the position where the clips

Rear Spoiler RH
was removed in (38). (Dia. 33) earopoter

(40) Install [Rear Spoiler RH] with suplied M4-25 screws.
(Dia. 33)

A Factory Clip
Screw M4-25

(41) Install the [Rear Fender Duct RH]. (Dia. 34)
Apply a screw locking agent (LOCTITE243 equivalent) to
the threaded part of the tamper proof button bolts.

Fix them by tightening the flange nuts (NOT the tamper
proof button bolts) to protect the painting.

)
Nut M5 Rear Spoiler RH /
Tamper Proof
Washer M5 Button Bolt
M5-20 [Dia.34

37 53004-AT028/AT029_3-1. 01



(42) Attach the rubber molding to the back of [Rear Fender RH].
(Dia. 35)
Cut and use with reference to Dia. 35.
Degrease the place where the rubber molding is applied.

(43) Align [Rear Fender RH] with the rear end and top surface
of [Side Sill RH]. (Dia. 36)

(44) Adjust the mounting position of [Rear Fender RH] with
reference to Dia. 36. (Dia. 36)

--“""”'/,”””’
Dia.35

” /7] Rubber Molding

Rubber Molding

Check for obstruction of
the fuel lid operation.

Rear Fender Duct RH

~—— ]

Screw M4-16 &

Align the vertices of
the press line

Align the surface

ear Fender RH

A

(/

Side Sill RH

Z|Dia. 36

(45) Make nine 3mm holes in the factory rear fender and the
rear bumper at the hole positions of [Rear Fender RH].

(46) Install [Rear Fender RH] to the vehicle with M4-16 screws.

(47) Install [Rear Fender Duct RH] to [Rear Fender RH].
(Dia. 36, 37)

38

Rear Fender RH

=N

.ﬂﬁﬂ. Bolt M6-15

Rear Fender Duct RH
Flange Nut M6

Dia.37

53004-AT028/AT029_3-1. 01



RIGHT SIDE Only

(48) Install 3 receptacles to [Rear Fender RH]. (Dia. 38)

Stopper
OUTSIDE

Rear Fender RH

Make sure that the stopper of the receptacle should be
hooked the attachment hole of the [Rear Fender RH].

RIGHT SIDE Only

(49) Assemble 3 sets of fasteners to [Rear Fender Fuel Lid].

(Dia. 39)

RIGHT SIDE Only

(50) Install [Rear Fender Fuel Lid]. (Dia. 40)

Turn while pushing the fasteners with a flat-blade

screwdriver until it locks securely.

39

Rear Fender Fuel Lid

Retainer

Push the retainer in until it bites into
the groove of the stud.

[pia.39

Rear Fender Fuel Lid

53004-AT028/AT029_3-1. 01



Full Kit (53004-AT029)
If you are installing the base kit (53004-AT028), proceed to (57).

(51) Open the trunk lid to remove the trunk lid trim panel.
(Dia. 41)

(52) Refer to the factory service manual and remove the trunk
garnish. (Dia. 42)

ADVICE:
Be careful not to scratch the vehicle.

ADVICE:
Be careful not to scratch the harnesses of the trunk garnish
when passing through the trunk lid.

(53) Make two 7.5mm holes in the trunk garnish with the
dimensions shown in Dia. 43. (Dia. 43)

120mm 120mm

62mm 62mm
/&
Trunk Garnish CENTER

Dia.43

40 53004-AT028/AT029_3-1. 01



(54) Install [Duck Tail Spoiler] to the factory trunk garnish.
(Dia. 44)
Duck Tail Spoiler

\

J

1) Release the double-sided tape peel off the edge of

the paper a little, expose it to the outer surface of [Duck
Tail Spoiler], and fix it with masking tape. %
2) Degrease the place where the double-sided tape is

| |
sk, =
| |

3) Apply [Duck Tail Spoiler] to the factory trunk garnish \
and adjust the front, back, left and right positions. & 4

4) Temporarily install [Duck Tail Spoiler] with suplied
M6-15 flange bolts.
Apply a screw locking agent (LOCTITE243 equivalent) Flange Bolt
to the threaded part of the flange bolts. M6-15

5) Release the double-sided tape gently peel off the
paper so that it does not break, and then attach the
double-sided tape while pressing [Duck Tail Spoiler]
so that it does not float from the vehicle.

6) Secure the flange bolts.

Trunk Garnish

Dia.44

(55) Reinstall the trunk garnish.

(56) Reinstall the trunk lid trim panel.

(57) Check the mounting condition and check for any floating
or rattling.

(58) Attach [Emblem] as you like. (Dia. 45)
The recommended position is shown in Dia. 45.
Degrease the place where [Emblem] is applied.

EFKER

Emblem

=

[pia.45

(59) Reconnect the negative (-) terminal to the vehicle’s battery.

/\ CAUTION

@ Please refrain from washing the car for 24 hours after installing this product so that it will not get wet.

M 53004-AT028/AT029_3-1. 01



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
e Make sure the cable terminal connects with the negative terminal of the battery.
e Make sure all bolts and nuts are tightened.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure the installed parts are not hitting each other.
e Make sure there is no abnormal state during idle.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle becomes damaged, have the repairs performed by a professional.

- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.

- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

- Avoid using an automatic car wash.

- For cleaning and care for this product, a wax coating is required same as for the body surface. Do not use a thinner which con-
tains the organic solvent or polishing compound.

- Regularly check if the bolts and nuts are secured firmly.

- Remove this product immediately if the product was damaged or deformed by accident or accidental contact.

- Air bubbles or deformation may occur to the surface of the product under direct sunlight at temperature of 40°C/104°F and
higher, due to the product material.

42 53004-AT028/AT029_3-1. 01



http://www.hks-power.co.jp/
HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITIES - Sndl
Unauthorized reproductionis strictly prohibited.

43

53004-AT028/AT029_3-1. 01



